
Amanda J. Reeder 
Commission Counsel 

Date submitted to agency:  July 24, 2018 
 

REQUEST FOR TECHNICAL CHANGE 
 
 
AGENCY: Water Treatment Facility Operators Certification Board  
 
RULE CITATION: 15A NCAC 18D .0105 
 
DEADLINE FOR RECEIPT: Tuesday, August 7, 2018 
 
PLEASE NOTE: This request may extend to several pages.  Please be sure you have reached the 
end of the document. 
 
The Rules Review Commission staff has completed its review of this Rule prior to the 
Commission's next meeting.  The Commission has not yet reviewed this Rule and therefore there 
has not been a determination as to whether the Rule will be approved.  You may call our office to 
inquire concerning the staff recommendation. 
[...]
completion of trench shoring training conducted by the Board; Board; or 33 

(B) have Have one year six months of acceptable experience at a Class C D or higher 34 

distribution system while holding a Grade C-Distribution certificate and have satisfactorily 35 

completed a B-Distribution C-Distribution school conducted approved by the Board. 36 

7



3 
 

(10) GRADE C-DISTRIBUTION B-DISTRIBUTION applicants shall:  shall hold a certificate of 1 

completion of trench shoring training conducted by the Board and shall: 2 

(A) be Be a college graduate with a bachelor's degree in the physical or natural sciences or be 3 

a graduate of a two year two-year technical program with a diploma in water and 4 

wastewater technology, have three six months of acceptable experience at a Class C B or 5 

higher distribution system, and have satisfactorily completed a C-Distribution B-6 

Distribution school conducted approved by the Board; Board, and shall hold a certificate 7 

of completion of trench shoring training from a school approved by the Board; or 8 

(B) Be a high school graduate or equivalent, have six months one year of acceptable experience 9 

at a Class D C or higher distribution system while holding a Grade C-Distribution 10 

certificate and have satisfactorily completed a C-Distribution B-Distribution school 11 

conducted approved by the Board. 12 

(11) GRADE D-DISTRIBUTION A-DISTRIBUTION applicants shall be a high school graduate or 13 

equivalent, have three months one year of acceptable experience at a Class B or higher distribution 14 

system, system while holding a Grade B-Distribution certificate and have satisfactorily completed 15 

a an D-Distribution A-Distribution school conducted approved by the Board. 16 

(12) GRADE [CROSS-CONNECTION-CONTROL]CROSS-CONNECTION CONTROL applicants 17 

shall: 18 

(A) be Be a college graduate with a bachelor's degree in the physical or natural sciences or be 19 

a graduate of a two-year technical program with a degree in water and wastewater or civil 20 

engineering technology, and have satisfactorily completed a [cross connection]cross-21 

connection control school conducted approved by the Board; or 22 

(B) Be a high school graduate or equivalent, have six months of acceptable experience at Class 23 

D-Distribution or higher system or have one year experience in the operations of cross 24 

connection control devices, and have satisfactorily completed a cross connection control 25 

[cross-connection-control]cross-connection control school conducted approved by the 26 

Board; or 27 

(C) Be be a plumbing contractor licensed by the State of North Carolina and have satisfactorily 28 

completed a cross connection control [cross-connection-control]cross-connection control 29 

school conducted by the Board. 30 

(13) APPRENTICE shall be a high school graduate or equivalent. The apprentice applicants shall have 31 

met the education requirement and satisfactorily completed a Grade B, Grade C, Grade D, or CC 32 

[Cross-Connection-Control]cross-connection control school conducted approved by the Board and 33 

shall have correctly answered at least 70 percent of the questions on successfully passed an 34 

examination designed for the class of certification for which the applicant is applying. The 35 

apprentice certification may be renewed annually for a maximum of five years, pursuant to the 36 

continuing education and renewal requirements of this Subchapter. An apprentice shall not act as a 37 

8



4 
 

certified operator or an ORC Operator in Responsible Charge for a facility. An apprentice is eligible 1 

for Grade B, Grade C, Grade D, or CC [Cross-Connection-Control]cross-connection control 2 

certification after meeting the applicable experience requirements as set forth in this Rule and 3 

making application to the Board. 4 

(b)  Applications for certification of an operator certified in a state other than North Carolina shall be submitted to 5 

the Board for review. on the Board's form. The application shall supply information to assist the Board in determining 6 

whether or not the requirements under which the out-of-state certification was obtained are equivalent to those 7 

required by the rules of the Water Treatment Facility Operators Board of Certification. 8 

 9 

History Note: Authority G.S. 90A-21(c); 90A-22; 90A-23; 90A-24; 10 

Eff. February 1, 1976; 11 

Amended Eff. September 1, 1977; 12 

Readopted Eff. March 1, 1979; 13 

Amended Eff. February 1, 2012; May 1, 2006; September 1, 2004; August 1, 2000; August 1, 1998; 14 

May 3, 1993; August 3, 1992; July 1, 1991; December 31, 1980.1988; 15 

 Readopted Eff. September 1, 2018. 16 

9



Amanda J. Reeder 
Commission Counsel 

Date submitted to agency:  July 24, 2018 
 

REQUEST FOR TECHNICAL CHANGE 
 
 
AGENCY: Water Treatment Facility Operators Certification Board  
 
RULE CITATION: 15A NCAC 18D .0203 
 
DEADLINE FOR RECEIPT: Tuesday, August 7, 2018 
 
 
The Rules Review Commission staff has completed its review of this Rule prior to the 
Commission's next meeting.  The Commission has not yet reviewed this Rule and therefore there 
has not been a determination as to whether the Rule will be approved.  You may call our office to 
inquire concerning the staff recommendation. 
 
In reviewing this Rule, the staff recommends the following technical changes be made: 
 
In (2)(B), line 16, what do you mean by “fraction thereof over 5”?  Do you mean for every well 
over five, so that 6-10 is another point?  Because you don’t mean wells can have fractions, 
correct?  Is the use of “fraction” necessary here? 
 
In (8)(B), line 37, and (15)(D), Page 2, line 32, should this be “lime or soda”? Or is the term known 
as “lime/soda ash”? 
 
In (17)(E), Page 3, line 3, please remove the extra space before “12” 
 
In (20)(C), line 17, is the extra tank what is addressed by (20)(B)?   
 
Also, does “pt” mean point or part?  Does your regulated public know? 
 
In Items (21), line 19, and (22), line 20, why does “max” end in a period?  I note that you don’t use 
periods elsewhere, even when it appears you are abbreviating terms.  (See Sub-Item (20)(C), line 
17) 
 
In (22), what is “MGD”? 
 
In Sub-Item (23)(J), Page 4, line 4, what is “pt.”?  Is it point or part? 
 
Also, what are “others” here?  Is this known? 
 
Please retype the rule accordingly and resubmit it to our office at 1711 New Hope Church Road, 
Raleigh, North Carolina 27609. 
  

10



1 
 

15A NCAC 18D .0203 is readopted as published in 32:18 NCR 1781 as follows: 1 

 2 

15A NCAC 18D .0203 RATING VALUES TO DETERMINE DETERMINATION OF VARIOUS 3 

CLASSES OF CERTIFICATION 4 

(a)  Determination of various classes of certification shall be based on the classification of water treatment facilities 5 

to be operated. 6 

(b)  The designation of public water system treatment classifications plant classification shall be based on the following 7 

rating values: point system: 8 

PARAMETER      RATING VALUE 9 

(1) Surface Water Source 10 

(A) flowing stream      5 11 

(B) flowing stream with impoundment    7 12 

(C) raw water treatment     3 13 

(2) Ground Water Source 14 

(A) first five wells      5 15 

(B) add 1 point per 5 wells or fraction thereof over 5  1 16 

(3) Coagulation 17 

(A) aluminum sulfate, ferric chloride    10 18 

(B) polymer       5 19 

(4) Mixing 20 

(A) baffle       2 21 

(B) mechanical      4 22 

(C) air       3 23 

(5) Oxidation (pre-treatment) 24 

(A) C1202       5 25 

(B) ozone       5 26 

(C) KMn04       3 27 

(D) C12       3 28 

(6) Carbon Treatment      2 29 

(7) Aeration 30 

(A) mechanical draft      3 31 

(B) coke tray/ tray or splash tray    2 32 

(C) diffused       3 33 

(D) packed tower (VOC reduction)    10 34 

(8) pH Adjustment (primary) 35 

(A) caustic (NaOH)      10 36 

(B) lime/soda ash      3 37 

11



2 
 

(C) acid       10 1 

(9) Sedimentation 2 

(A) standard rate      5 3 

(B) tube settlers      3 4 

(C) upflow       8 5 

(D) pulsators and plates     5 6 

(10) Contact Tank       1 7 

(11) Filtration 8 

(A) pressure 9 

(i) sand/anthracite sand or anthracite   8 10 

(ii) synthetic media (birm)    8 11 

(iii) granular activated carbon (GAC)   9 10 12 

(B) gravity 13 

(i) sand      10 14 

(ii) anthracite (mixed)/GAC (mixed) or GAC  12 15 

(iii) with surface wash or air scour   2 16 

(C) membrane      10 17 

(12) Ion Exchange 18 

(A) softener, Na cycle     5 19 

(B) softener, H cycle      7 20 

(C) Fe and Mn (greensand)     9 10 21 

(D) mixed bed or split stream     9 12 22 

(13) Lime Softening 23 

(A) spiractors      10 24 

(B) clarifier with coagulation     12 25 

(C) fuel burner (recarbonation)    5 26 

(14) Phosphate (sequestering agent)     5 27 

(15) Stabilization 28 

(A) acid feed      10 29 

(B) phosphate      2 30 

(C) caustic (NaOH)      10 31 

(D) lime/soda ash      3 32 

(E) contact units      5 33 

(16) Reverse Osmosis, Electrodialysis     15 34 

(17) Disinfection 35 

(A) gas C12       10 36 

(B) hypochlorite solution     7 37 

12



3 
 

(C) C1202(sodium chlorite and C12)    13 1 

(D) ozone       13 2 

(E) ammonia and C12      12 3 

(F) ultraviolet light (uv)     5 4 

(18) Fluoridation 5 

(A) saturator       8 6 

(B) dry feed       8 7 

(C) solution (acid)      10 8 

(19) Pumping 9 

(A) raw       3 10 

(B) intermediate      1 11 

(C) finished       3 12 

(D) system booster      2 13 

(20) Storage 14 

(A) raw       1 15 

(B) treated ground level tank     1 16 

(C) elevated in system (each extra tank 1 pt)   2 17 

(D) hydropneumatic      2 18 

(21) Population Served 1 point per 1,000 persons served   50 max. 19 

(22) Plant Capacity 1 point per 1 MGD capacity    25 max. 20 

(23) On-Site Quality Control 21 

(A) bacteriological 22 

(i) MPN/MF     5 23 

(ii) HPC      2 24 

(iii) MMO-MUG (Colilert)    2 25 

(B) pH 26 

(i) meter      2 27 

(ii) test kit      1 28 

(C) fluoride 29 

(i) meter      3 30 

(ii) colorimetric     3 31 

(D) chlorine 32 

(i) titrator      3 33 

(ii) colorimeter/spec.     2 34 

(iii) test kit      1 35 

(E) iron       1 36 

(F) hardness       1 37 

13



4 
 

(G) alkalinity      1 1 

(H) turbidity       1 2 

(I) manganese      1 3 

(J) others (1 pt. each)     1 4 

(K) A.A. Spec, or G.C. Unit     5 each 5 

(c)  The designation of distribution system classifications shall be based on system characteristics as outlined in Rule 6 

.0205 of this Section. 7 

 8 

History Note: Authority G.S. 90A-21(c); 90A-22; 9 

Eff. February 1, 1976; 10 

Readopted Eff. March 1, 1979; 11 

Amended Eff. August 1, 2000; August 3, 1992; January 1, 1992; September 1, 1990.1990; 12 

  Readopted Eff. September 1, 2018. 13 

14



Amanda J. Reeder 
Commission Counsel 

Date submitted to agency:  July 24, 2018 
 

REQUEST FOR TECHNICAL CHANGE 
 
 
AGENCY: Water Treatment Facility Operators Certification Board  
 
RULE CITATION: 15A NCAC 18D .0205 
 
DEADLINE FOR RECEIPT: Tuesday, August 7, 2018 
 
 
The Rules Review Commission staff has completed its review of this Rule prior to the 
Commission's next meeting.  The Commission has not yet reviewed this Rule and therefore there 
has not been a determination as to whether the Rule will be approved.  You may call our office to 
inquire concerning the staff recommendation. 
 
In reviewing this Rule, the staff recommends the following technical changes be made: 
 
In (a), line 8, there is no longer a Paragraph (b) in Rule .0203.  Please update the cross-reference. 
 
In (b),you are assigning distribution grades using (a) as guidance.  Are the (a) classifications for 
wells?  And does your regulated public know what is “greater”? 
 
On line 19, is “fire protection” the same as “fire protection system” as defined in Rule .0105?  If 
so, shouldn’t you use the same term here? I note you use the full term in (b)(1) through (3). 
 
In (b)(2), line 22, and (b)(3), line 24, do you need “but”?  Could you not say “connections, not 
exceeding...”?  That’s just a stylistic suggestion. 
 
In (b)(3), lines 24-25, will the “1000 to 3300 service connections” be without any fire protection 
system?  Does that need to be stated here? 
 
In (b)(4), so that I’m clear – the existence (or not) of a fire protection system will not matter? 
 
In (c), line 28, consider replacing “is” with “shall be” 
 
On lines 29-30, could you simplify this language to “... any distribution system that is required to 
have installed five or more testable backflow prevention assemblies in accordance with ...” 
 
And I take it that the term “testable backflow prevention assemblies” is known to your regulated 
public? 
 
On line 30, since this Rule is under the authority of another rulemaking body, you will need to 
incorporate it by reference pursuant to G.S. 150B-21.6.  In order to comply with the statute, you 
just need to specify whether the Board is incorporating subsequent amendments.   
 
Please retype the rule accordingly and resubmit it to our office at 1711 New Hope Church Road, 
Raleigh, North Carolina 27609. 
  

15



1 
 

15A NCAC 18D .0205 is readopted with changes as published in 32:18 NCR 1781 as follows: 1 

 2 

15A NCAC 18D .0205 PUBLIC WATER SYSTEM TREATMENT, DISTRIBUTION, AND [CROSS-3 

CONNECTION-CONTROL]CROSS-CONNECTION CONTROL 4 

CLASSIFICATIONS CLASSIFICATION OF WATER TREATMENT 5 

FACILITIES 6 

(a)  Public water system treatment facilities, except for Class D-Well systems, shall be classified based on the sources 7 

of water and the number of points assigned to the facilities pursuant to Rule .0203(b) of this Section, as follows: With 8 

the exception of Class D-Well, the public water system treatment classification shall be based on the source of water 9 

and the number of points assigned to each facility as taken from the table in Rule .0203(b) of this Section. 10 

Classifications are as follows: 11 

Class C   1-50 points 12 

Class B   51-110 points 13 

Class A   over 110 points 14 

Class D-Well is any non Non-community public water system systems with hypochlorite solution as the only treatment 15 

applied to the water. water shall be classified as Class D-Well. 16 

(b)  The classification of distribution systems shall apply to all community and non-transient non-community public 17 

water systems. The distribution system class level shall be the greater of the treatment plant class level from Paragraph 18 

(a) of this Rule or the following class level based on the number of service connections and fire protection: 19 

(1) Class D-DISTRIBUTION is any system with 100 or fewer service connections with no fire 20 

protection system; 21 

(2) Class C-DISTRIBUTION is any system with more than 100 service connections but not exceeding 22 

1,000 service connections connections, with no fire protection system; 23 

(3) Class B-DISTRIBUTION is any system with more than 1,000 service connections but not exceeding 24 

3,300 service connections or any system not exceeding 1,000 service connections with a fire 25 

protection system; and 26 

(4) Class A-DISTRIBUTION is any system with more than 3,300 service connections. 27 

(c)  The classification [CROSS-CONNECTION-CONTROL]CROSS-CONNECTION CONTROL is also applied to 28 

any distribution system with requirement for the installation of five or more testable backflow prevention assemblies 29 

to be installed in accordance with 15A NCAC 18C .0406(b). within the water distribution system. 30 

 31 

History Note: Authority G.S. 90A-21(c); 90A-22; 32 

Eff. February 1, 1976; 33 

Amended Eff. September 1, 1977; 34 

Readopted Eff. March 1, 1979; 35 

Amended Eff. November 1, 2006; August 1, 2002; August 1, 2000; August 3, 1992; September 1, 36 

1990; December 31, 1980; January 1, 1980.1980; 37 

16



2 
 

  Readopted Eff. September 1, 2018. 1 

17



Amanda J. Reeder 
Commission Counsel 

Date submitted to agency:  July 24, 2018 
 

REQUEST FOR TECHNICAL CHANGE 
 
 
AGENCY: Water Treatment Facility Operators Certification Board  